(. LOMBARDINEroup: iy

A KOHLER. COMPAN'E ngine: 1IM 352 Drawing: D

CRANKCASE/GEAR COVER/MOUNTS

POS. |CODE DESCRIPTION Qty
1 1400.449 dipstick on cyl.head 1
2 9485.217 dipstick tube for el.starting 1
3a «————— » CRANKCASE suitable for rewind starter only - see notes 0
3e 1510.788 CRANKCASE (unified - suitable for el.starting and oil-alert dev 1
4 8000.122 exhaust v.seat 1
5 8000.121 inlet v.seat 1
6 4845.028 exh. valve guide 1
7 (————— » stud 0
9 1901.014 union bolt 1/4 GAS 1

10 9032.056 dipstick 1
11 9765.058 screw M 16 x 16 1
12 1213.056 seal ring 28 x 38 x 7 1
13 6645.263 gear cover 1
14 3001.070 ball bearing 30x62x16 1
15 4350.006 gasket 2
16 1200.003 O ring 118 1
17 1213.002 seal ring 28 x 38 x 7 1
18 9732.060 screw M 6 x 35 9
19 4601.029 gasket 1
20 8460.083 lockpin 2
21 B440.035 0il alert device 1
22 1200.082 O ring 3106 1
23 J555.003 washer diam. 5 2
24 9730.115 screw M 5 x 14 2
25 6370.333 plate 1
26 8980.010 plug 1
27 4350.006 gasket 1
28 1770.002 bolt M 8 x 1,25 x 16 8
29 J565.007 washer diam. 8 8
30 4845.203 inlet valve guide 1
31 4535.015 valve retainer 1
35 «————- » electronic device 0
38 6429.173 engine mount 2

printed by LOMBARDINI: 28/03/2018 -

1




Engine: 1IM 352 Drawing: D

&——>5
S5—31

printed by LOMBARDINI: 28/03/2018



